
4.	 Possible side effects

Like all medicines, this medicine can cause side effects, although 
not everybody gets them.

Side effects that can happen during anaesthesia
The following side effects can happen during anaesthesia (while 
the injection is being given to you or when you are sleepy or 
asleep). Your doctor will be looking out for these. If they happen, 
your doctor will give you appropriate treatment.

Very common (may affect more than 1 in 10 people)
•	 A feeling of pain at the site of the injection (while the injection

is being given, before you fall asleep).

Common (may affect up to 1 in 10 people)
•	 Slow or fast heartbeat
•	 Low blood pressure
•	 Changes in your breathing pattern (low respiratory rate,

breathing arrest)
•	 Hiccups
•	 Cough (may also happen when you wake up)

Uncommon (may affect up to 1 in 100 people)
•	 Swelling and redness or blood clots at the vein along the

injection site.

Rare (may affect up to 1 in 1,000 people)
•	 Twitching and shaking of your body, or fits (may also happen

when you wake up).

Very rare (may affect up to 1 in 10, 000 people)
•	 Serious allergic reaction which causes difficulty in breathing,

swollen and reddened skin, hot flushes
•	 Build up of fluid in the lungs which can make you very

breathless (may also happen when you wake up)
•	 Unusual colour of urine (may also happen when you wake up).

Not known (frequency cannot be estimated from the 
available data)
•	 Involuntary movements
•	 Severe skin and tissue reaction following accidental application

beside the vein.
•	 Prolonged, often painful erection (priapism).

Side effects that can happen after anaesthesia
The following side effects can happen after anaesthesia (when 
you are waking up or after you have
woken up).

Common (may affect up to 1 in 10 people)
•	 Headache
•	 Feeling sick (nausea), being sick (vomiting).
•	 Cough.

Rare (may affect up to 1 in 1,000 people)
•	 Dizziness, chills and sensations of cold
•	 Excitations

Very rare (may affect up to 1 in 10,000 people)
•	 Being unconscious after the operation (when this has

happened, the patients have recovered without problems)
•	 Inflamed pancreas (pancreatitis) which causes severe

stomach pain (a causal relationship could not be shown)
•	 Fever following surgery

Not known (frequency cannot be estimated from the 
available data)
•	 Feeling euphoric
•	 Feeling sexually aroused
•	 Irregular heart beat
•	 Changes in ECG (Brugada type ECG)
•	 Increase in liver size
•	 Kidney failure
•	 Breakdown of muscle cells (rhabdomyolysis), increase in

acidity of your blood, high potassium and fat levels in your
blood, heart failure

•	 Drug abuse, mostly by healthcare professionals
•	 Prolonged, often painful erection (priapism).

When Propoven 2% is administered in combination with lidocaine 
(a local anaesthetic used to reduce the pain at the site of 
injection), certain side effects may occur rarely:
	- dizziness
	- vomiting
	- sleepiness
	- fits
	- a slowing of the heart rate (bradycardia)
	- irregular heartbeat (cardiac arrhythmias)
	- shock

Reporting of side effects
If you get any side effects, talk to your doctor, pharmacist or 
nurse. This includes any possible side effects not listed in this 
leaflet. You can also report side effects directly via (see details 
below). *By reporting side effects you can help provide more 
information on the safety of this medicine.

To report any side effect(s):

Saudi Arabia:

•	 The National Pharmacovigilance Centre (NPC):
•	 SFDA Call Center: 19999
•	 E-mail: npc.drug@sfda.gov.sa

Website: https://ade.sfda.gov.sa/

UAE:

	- Pharmacovigilance & Medical Device section:
•	 P.O.Box: 1853
•	 Tel: 80011111
•	 E-mail: pv@mohap.gov.ae

Drug Department
Ministry of Health & Prevention – Dubai- UAE

Other GCC states:

Please contact the relevant competent authority

5.	 How to store Propoven 2%

Keep this medicine out of the sight and reach of children.

Do not use this medicine after the expiry date which is stated on 
the vial and the outer packaging after EXP. The expiry date refers 
to the last day of that month.
Do not store above 25 °C. 
Do not freeze.
After first opening the medicinal product must be used 
immediately.
Administration systems with Propoven 2% should be replaced 
12 hours after opening of the vial.
Do not throw away any medicines via wastewater or household 
waste. Ask your pharmacist how to throw away medicines you no 
longer use. These measures will help protect the environment.

6.	 Contents of the pack and other information

What Propoven 2% 20 mg/ml emulsion for injection or 
infusion contains
	- The active substance is propofol.

Each ml emulsion contains 20 mg propofol. 
Each 20 ml vial contains 400 mg propofol. 
Each 50 ml vial contains 1000 mg propofol. 
Each 100 ml vial contains 2000 mg propofol.

	- The other ingredients are soya-bean oil, refined, medium-
chain triglycerides, purified egg phosphatides, glycerol, oleic 
acid, sodium hydroxide, water for injections.

What Propoven 2% looks like and contents of the pack
Propoven 2% is a white oil-in-water emulsion for injection or 
infusion.
Propoven 2% is available in colourless glass vials. The glass vials 
are sealed with rubber stoppers.

Pack sizes: 
Packs containing 10 glass vials with 20 ml emulsion  
Packs containing 1 glass vial with 50 ml emulsion  
Packs containing 10 glass vials with 50 ml emulsion  
Packs containing 15 glass vials with 50 ml emulsion  
Packs containing 10 glass vials with 100 ml emulsion

Not all pack sizes may be marketed.

Marketing Authorisation Holder 

Fresenius Kabi Deutschland GmbH,
D-61346 Bad Homburg v. d. H., Germany

This leaflet was last revised in August 2021

THIS IS A MEDICAMENT

	- Medicament is a product which affects your health and its
consumption contrary to instructions is dangerous for you. 

	- Follow strictly the doctor’s prescription, the method of
use and the instructions of the pharmacist who sold the
medicament. The doctor and the pharmacist are the
experts in medicines, their benefits and risks. 

	- Do not by yourself interrupt the period of treatment
prescribed.

	- Do not repeat the same prescription without consulting
your doctor.

	- Keep all medicaments out of the reach of children.
Council of Arab Health Ministers Union of  

Arab Pharmacists

--------------------------------------------------------------------------------------

The following information is intended for healthcare 
professionals only: 

For single use only. Any unused emulsion must be discarded.

Containers should be shaken before use.If two layers can be 
seen after shaking the emulsion should not be used.
Use only homogeneous preparations and undamaged containers.

Prior to use, the rubber membrane should be cleaned using an 
alcohol spray or a swab dipped in alcohol. After use, tapped 
containers must be discarded.

Propofol should be given by those trained in anaesthesia (or, 
where appropriate, doctors trained in the care of patients in 
Intensive Care).

Patients should be constantly monitored and facilities for 
maintenance of a patent airway, artificial ventilation, oxygen 
enrichment and other resuscitative facilities should be readily 
available at all times. Propofol should not be administered by the 
person conducting the diagnostic or surgical procedure.

Abuse of, and dependence on propofol, predominantly by health 
care professionals, have been reported. As with other general 
anaesthetics, the administration of propofol without airway care 
may result in fatal respiratory complications.

When propofol is administered for conscious sedation, for surgical 
and diagnostic procedures, patients should be continually 
monitored for early signs of hypotension, airway obstruction and 
oxygen desaturation.

Propoven 2% 20 mg/ml emulsion for injection or infusion is 
administered undiluted intravenously by continuous infusion.

Propoven 2% 20 mg/ml emulsion for injection or infusion must not 
be mixed with other solutions for infusion or injection.

Glucose 50 mg/ml (5 %) solution for injection, sodium chloride 
9 mg/ml (0.9 %) solution for injection or sodium chloride 1.8 mg/
ml (0.18 %) solution for injection and glucose 40 mg/ml (4 %) 
solution for injection may be given through the same infusion set.

Co-administration of other medicinal products or fluids added to 
the Propoven 2% infusion line must occur close to the cannula 
site using a Y-piece connector or a three-way valve.

Propoven 2% 20 mg/ml emulsion for injection or infusion is not 
advised for general anaesthesia in children younger than 3 years 
of age since the 20 mg/ml strength is difficult to be titrated in 
small children due to the extremely small volumes needed. The 
use of Propoven 2% 20 mg/ml should be considered in children 
between 1 month and 3 years of age if a dose less than e.g. 
100 mg/h is expected.

Propoven 2% is a lipid containing emulsion without antimicrobial 
preservatives and may support rapid growth of microorganisms.

The emulsion must be drawn aseptically into a sterile syringe and 
giving set immediately after breaking the vial seal. Administration 
must commence without delay.

Asepsis must be maintained for both Propoven 2% and the 
infusion equipment throughout the infusion period. Propoven 2% 
must not be administered through a microbiological filter.

The use of a burette, drop counter, syringe pump or volumetric 
infusion pump to control the infusion rate is recommended when 
Propoven 2% is infused.

As usual for fat emulsions, the infusion of Propoven 2% via one 
infusion system must not exceed 12 hours. The infusion set for 
Propoven 2% must be changed at least every 12 hours.

To reduce pain on the injection site, Propoven 2% 20 mg/ml 
emulsion for injection or infusion should be administered in a 
larger vein and/or lidocaine injection solution may be administered 
before induction of anaesthesia with Propoven 2% 20 mg/ml 
emulsion for injection or infusion. Intravenous lidocaine must not 
be used in patients with hereditary acute porphyria.

Muscle relaxants like atracurium and mivacurium should only 
be administered after flush of the same infusion site used for 
Propoven 2%.

Package leaflet: Information for the user

Propoven 2%  
Emulsion for injection or infusion 

Propofol

Read all of this leaflet carefully before you are given this 
medicine because it contains important information for you.
-	 Keep this leaflet. You may need to read it again.
-	 If you have any further questions, ask your doctor, 

pharmacist or nurse.
-	 If you get any side effects, talk to your doctor, pharmacist or

nurse. This includes any possible side effects not listed in 
this leaflet. See section 4.

What is in this leaflet:
1.	 What Propoven 2% is and what it is used for
2.	 What you need to know before you are given Propoven 2%
3.	 How to use Propoven 2%
4.	 Possible side effects
5.	 How to store Propoven 2%
6.	 Contents of the pack and other information

1.	 What Propoven 2% is and what it is used for

Propoven 2% belongs to a group of medicines called ‘general 
anaesthetics’. General anaesthetics are used to cause 
unconsciousness (sleep) so that surgical operations or other 
procedures can be performed. They can also be used to sedate 
you (so that you are sleepy but not completely asleep).

Propoven 2% 20 mg/ml emulsion for injection or infusion is 
used to:
•	 induce and maintain general anaesthesia in adults, adolescents

and children older than 3 years.
•	 sedate patients older than 16 years of age receiving artificial

respiration in intensive care.
•	 sedate adults, adolescents and children older than 3 years

during diagnostic and surgical procedures, alone or in
combination with local or regional anaesthesia.

2.	 What you need to know before you are given Propoven 2% 

Do not use Propoven 2% 
	- if you are allergic to propofol, soya, peanut or any of the other

ingredients of this medicine (listed in section 6).
	- in patients of 16 years of age or younger for sedation in

intensive care.

Warnings and precautions
Talk to your doctor, pharmacist or nurse before you are given 
Propoven 2% and if any of
the subsequent mentioned applies to you or applied to you in the 
past.
You should not receive Propoven 2%, or only under extreme 
caution and intensive monitoring, if you:
	- have advanced heart failure
	- have any other serious disease of the heart
	- are receiving electroconvulsive therapy (ECT, a treatment for

psychiatric problems)

In general, Propoven 2% should be given with caution to elderly 
or weak patients.

Before receiving Propoven 2% , tell your anaesthetist or intensive 
care doctor if you have:
	- heart disease
	- lung disease
	- kidney disease
	- liver disease
	- seizures (epilepsy)
	- a raised pressure inside the skull (raised intracranial pressure).

In combination with low blood pressure the amount of blood
reaching the brain may be decreased.

	- altered levels of fat in the blood. If you are receiving total
parenteral nutrition (feeding through a vein), the levels of fat in 
your blood must be monitored.

	- if your body has lost lots of water (you are hypovolaemic).

If you have any of the following conditions, they must be treated 
before you receive Propoven 2% :
	- heart failure
	- when there is insufficient blood reaching the tissues (circulatory

failure)
	- severe breathing problems (respiratory failure)
	- dehydration (hypovolaemia)
	- seizures (epilepsy)

Propoven 2% may increase the risk of
	- epileptic seizures
	- a nervous reflex that slows the heart rate (vagotonia,

bradycardia)
	- changes in the blood flow to the organs of the body

(haemodynamic effects on the cardiovascular system) if you
are overweight and receive high doses of Propoven 2% .

Involuntary movements can occur during sedation with Propoven 
2% .The doctors will take into account how this might affect 
surgical procedures being performed under sedation and will take 
the necessary precautions.
Very occasionally, after anaesthesia, there may be a period of 
unconsciousness associated with stiffness of the muscles. This 
requires observation by the medical staff but no other treatment. 
It will resolve spontaneously.
The injection of Propoven 2% can be painful. A local anaesthetic 
can be used to reduce this pain but can have its own side effects.
You will not be allowed to leave the hospital until you are fully 
awake.
If you are able to go home shortly after receiving propofol you 
should not go home unaccompanied.

Children and adolescents
The use of Propoven 2% 20 mg/ml emulsion for injection or 
infusion is not recommended for use in children younger than 3 
years of age.
Propoven 2% 20 mg/ml emulsion for injection or infusion must not 
be given to children and adolescents younger than 16 years of 
age for sedation in the intensive care unit, since its safety has not 
been demonstrated in this patient group for this indication.

Other medicines and Propoven 2% 
Tell your doctor or pharmacist if you are taking, have recently 
taken or might take any other medicines.
In particular, tell your doctor, anaesthetist or nurse if you are 
taking any of the following medicines:
	- Rifampicin (for tuberculosis - TB).
	- Midazolam (used to induce sedation (a very relaxed state of

calm, drowsiness or sleep) and relieves anxiety and muscle
tension).

You must take special care if you are also taking/receiving any of 
the following medicines:
	- Premedications (your anaesthetist will know which medicines

can be influenced by Propoven 2% 
	- Other anaesthetics, including general, regional, local and

inhalational anaesthetics (Lower doses of Propoven 2% may
be required. Your anaesthetist will know this.)

	- Painkillers (analgesics)
	- Strong painkillers (fentanyl or opioids)
	- Parasympatholytic agents (medicines used to treat e.g. painful

cramps of organs, asthma or Parkinson’s disease)
	- Benzodiazepines (medicines used to treat anxiety)
	- Suxamethonium (muscle relaxant)
	- Drugs that affect many of the internal body functions such as

the heart rate, e.g. atropine
	- Alcohol containing medicines or beverages
	- Neostigmine (medicine used to treat a disease called

myasthenia gravis)
	- Cyclosporine (medicine used to prevent transplant rejections)
	- Valproate (medicine used to treat epilepsy or mental disorders)

Propoven 2% with food, drink and alcohol
After you have been given Propoven 2% ,you should not eat, 
drink or consume alcohol until fully recovered.

Pregnancy and breastfeeding
If you are pregnant or breast-feeding, think you may be pregnant 
or are planning to have a baby, ask your doctor or pharmacist for 
advice before taking this medicine.
Propoven 2% should not be given to pregnant women unless 
clearly necessary.
You should stop breast-feeding and discard any breast milk for 
24 hours after receiving <Invented name>.

Driving and using machines
After having propofol you may still feel sleepy for some time. 
Do not drive or use any tools or machines until you are sure the 
effects have worn off.
If you are able to go home shortly after receiving Propofol, do not 
drive a car or go home unaccompanied.
Ask your doctor when you can start doing these activities again 
and when you can go back to work.

Propoven 2% contains soya-bean oil and sodium
Propoven 2% contains soya-bean oil. If you are allergic to peanut 
or soya, do not use this medicinal product.
This medicinal product contains less than 1 mmol (23 mg) sodium 
per 100 ml, i.e. essentially ´sodium-free`.

3.	 How to use Propoven 2%

Propoven 2% will only be given to you in hospitals or suitable 
therapy units by, or under the direct supervision of your 
anaesthetist or intensive care doctor.

Dosage
The dose you are given will vary depending on your age, body 
weight and physical condition. The doctor will give the correct 
dose to start and to sustain anaesthesia or to achieve the required 
level of sedation by carefully watching your responses and vital 
signs (pulse, blood pressure, breathing, etc).
You may need several different medicines to keep you asleep 
or sleepy, free from pain, breathing in a healthy way and to 
keep your blood pressure steady. The doctor will decide which 
medicines you need and when you need them.

Adults
Most people need 1.5 - 2.5 mg propofol per kg body weight to 
make them go to sleep (induction of anaesthesia), and then 4 to 
12 mg propofol per kg body weight per hour after this to keep 
them asleep (maintenance of anaesthesia). For sedation, doses 
of 0.3 to 4.0 mg propofol per kg body weight per hour are usually 
sufficient.
For sedation during surgical and diagnostic procedures in adults, 
most patients will require 0.5 - 1 mg propofol per kg body weight 
over 1 to 5 minutes for onset of sedation. Maintenance of sedation 
may be accomplished by titrating Propoven 2% infusion to the 
desired level of sedation. Most patients will require 1.5 - 4.5 mg 
propofol per kg body weight per hour. The infusion may be 
supplemented by bolus administration of 10 – 20 mg propofol 
(0.5 - 1 ml Propoven 2% 20 mg/ml) if a rapid increase of the depth 
of sedation is required.
To provide sedation for ventilated patients older than 16 years 
of age under intensive care conditions the dose will be adjusted 
according to the depth of sedation required. Usually satisfactory 
sedation is achieved by continuous infusion with administration 
rates in the range of 0.3 to 4.0 mg propofol per kg body weight 
per hour. Rates of infusion greater than 4.0 mg propofol per kg 
bodyweight per hour are not recommended.

Elderly and weak patients
Elderly and weak patients may require lower doses.

Use in children and adolescents over three years of age
The use of Propoven 2% 20 mg/ml emulsion for injection or 
infusion is not recommended in children younger than 3 years 
of age.
The dose should be adjusted according to age and/or body 
weight.
Most patients over 8 years of age require approximately 2.5 mg/
kg bodyweight Propoven 2% MCT/LCT to make them go to sleep 
(induction of anaesthesia). In younger children dose requirements 
may be higher (2.5 - 4 mg/kg bodyweight).
Rates in the region of 9 - 15 mg/kg/h usually achieve satisfactory 
anaesthesia to keep them asleep (maintenance of anaesthesia). 
In younger children dose requirements may be higher.
For sedation during surgical and diagnostic procedures in 
children over 3 years of age with Propoven 2% most paediatric 
patients require 1 - 2 mg/kg bodyweight propofol for onset of 
sedation. Maintenance of sedation may be accomplished by 
titrating Propoven 2% infusion to the desired level of sedation. 
Most patients require 1.5 - 9 mg/kg/h propofol.
Propoven 2% 20 mg/ml emulsion for injection or infusion must not 
be given to children and adolescents younger than 16 years of 
age for sedation in the intensive care unit, since its safety has not 
been demonstrated in this patient group for this indication.

Method of administration
Propoven 2% is for intravenous use, usually administered on the 
back of your hand or in the forearm. Your anaesthetist may use 
a needle or cannula (a fine plastic tube). Propoven 2% will be 
injected into a vein either manually or by electric pumps.
Propoven 2% is for single use only. Any unused emulsion must be 
discarded. Containers should be shaken before use. If two layers 
can be seen after shaking the emulsion should not be used. Use 
only homogeneous preparations and undamaged containers.
Prior to use, the rubber membrane should be cleaned using an 
alcohol spray or a swab dipped in alcohol.

Duration of treatment
When used for sedation, Propoven 2% must not be administered 
for more than 7 days.

If you received more propofol than you should
Your doctor will ensure that you receive the right amount of 
propofol for you and for the procedure you are undergoing.
However, different people need different doses and if you do 
receive too much for you, your anaesthetist may need to take 
measures to make sure your heart and breathing are adequately 
supported. This is why anaesthetic drugs are only administered 
by doctors trained in anaesthesia or in the care of patients in 
intensive care.
If you have any further questions on the use of this medicine, ask 
your doctor or pharmacist.
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W
?Vكودeللا لولحم ءاطعإ وأ°و ?<بك دSرو \

W قHل 

 .%2 نفوvورب عم ريدختلا xع ضBSحتلا

?Vكودeللا مادختسا مدع بج4
W رولاSيد {

W
zرملا \

W
.ةداحلا ةeثارولا اS?<فروبلا نم نوناع4 نيذلا \

]ZHي موSروÇافeملاو موSروÇارتلاا لثم تلاضعلا تاeخرم
W

 يذلا ناΩملا سفن قفد دعt Xعت نا طقف \

ºورب خضل مدختسv2 نفو%. 

 مدختسملل تامولعم :ةوبعلا ە#"!

 %2 نفو:ورب
 بC"Dلا وأ نقحلل بلحتسم

 لوفو%ورب

: ءد7لا ل7ق ة5انع1 ة/.-لا ەذ( ل' أرقا -
;
  .كل ة7س-لا1 ةمهم تامولعم Jع يوتحت اهنلأ ءاودلا اذ( مادختسا >

  .ىرخأ ةرم اهتءارق 9إ جاتحت دق .ة/.-لا ەذهب ظفتحا -
  كضرمم وأ كOPبط لأسا ،ىرخأ ةلئسأ يأ كCدل ناA اذإ-
de ةجردم bcغ ةلمتحم ة]Zناج راثآ يأ كلذ لمش^و .كضرمم وأ كOPبط عم ثدحت ،ة]Zناج راثآ يأ كل تثدح اذإ-

f ة/.-لا ەذه. 
 .4 مسقلا رظنا

'& و$ ام
 :ة/.-لا ەذ$ )

 همادختسا متي ام0فو %2 نفو+ورب وه ام .1
 %2 نفو+ورب Eعت نأ لAق هتفرعم <إ جاتحت ام .2
 %2 نفو+ورب كحنم متي ف0ك .3
 ةلمتحملا ةR0ناجلا راثلآا .4
 %2 نفو+ورب نWXخت ة0ف0ك .5
 تامولعم نم اه̀_غو ةوبعلا تاZXتحم .6

  همادختسا متي ام>فو %2 نفو7ورب و$ ام .1

 ةردخملا ةXودلأا مدختسm .ةماعلا ةردخملا ةXودلأا اهيلع قلطgُ ةXودلأا نم ةعومجم <إ bcتaي %2 نفو+ورب
 نكمg .ىرخلأا تاءارجلاا وأ ة0حارجلا تا0لمعلا| ما0قلا نكمyz gح )ماني هلعج( tcولا ضrXملا داقفلإ ةماعلا
اضgأ اهمادختسا

Ç
ÉÑ كلعجل 

c ح( ردخلا نم ةلاحyz mلو ،مونلا| رعشáل نàامئان س
Ç

امامت 
Ç

(.

Eمغلم 20 %2 نفو7ورب مدختسKلا وأ نقحلل بلحتسم لمQ.Rب &'
(: 

 مهرامعأ دWXت نيذلا لافطلأاو ềÑقهارملاو ềÑغلاAلا يدل ه0لع ظافحلاو ماعلا ريدختلا ثاثحتسا•
 .تاونس ثلاث نع

ïÑرملا ةئدهت•
c ت نيذلاWXو اماع 16 نع مهرامعأ دXانطصلاا سفنتلا نوقلتtc ÉÑ

c اعرلاgة 
 .ةزكرملا

 ة0ص0خشòلا تاءارجلاا ءانثأ تاونس ثلاث نع مهرامعأ دWXت نيذلا لافطلأاو راáAلا ةئدهت •
.ةماعلاو ة0عضوملا ةردخملا ةXودلأا عم كاz_شلاا| وأ ەدرفم| ءًاوس ة0حارجلاو

   %2 نفو7ورب )]عت نا لYق هتفرعم Vإ جاتحت ام .2

   %2 نفو7ورب مدختس[ لا
 
Ñ§ادوسلا لوفلا ،اZXصلا لوف ،لوفو+و£_لا نم سسحت كgدل نا¢ اذإ-

c ىرخلأا تانوكملا نم يا وأ
ÉÑ ةجردملا( ءاودلا اذهل

c 6 ةداملا(. 
ÉÑ ةئدهتلل نوجاتحg نيذلا لقأ وأ ةنس 16 رمعلا نم ềÑغلاAلا ïÑرملا -

c انعلا ةدحوgةزكرملا ة. 

  تاطا>تحلااو ريذاحملا
 قبطني ة0لاتلا طاقنلا نم يا نا¢ اذ¶و %2 نفو+ورب Ecعت نا لAق ةضرمملا وأ c<د0صلا ،كA•بط <إ ثدحت

ÉÑ ك0لع قبطنا وأ ك0لع
c املاïÑ

c: 

:تنك اذإ ،فثكملا دصرلاو دgدشلا رذحلا تحت طقف وأ ،%2 نفو+ورب z™لتت نا بجg لا
Ñ§اعت-

c بلقلا| مدقتم لشف نم
ÉÑ رخآ ̀_طخ ضرم يا كgدل -

c بلقلا 
 )ه0سفن لØاشمل جلاع ،تاجنشòلل c£§رهáلا جلاعلا( ة0ئا+rهáلا تامدصلا| جلاعلا z™لتت -

aA≤Ñي ،ماع ل±ش∞
c نا gعEc نسملل رذح| %2 نفو+وربềÑ رملا وأïÑ

c ءافعضلا. 

z™لت لAق
c انعلا وأ ريدختلا ب0بط £_خأ ،%2 نفو+وربgدل نا¢ اذإ ةزكرملا ةgك:

 بلقلا ضارما-
 ةئرلا ضارما-
 c¥≤لا ضارما-
 دáAلا ضارما-
- mلا( تاجنشµع( 
 دق ،مدلا طغض ضافخنا عم ناz_قلاا .)عZفرملا c¥خادلا خملا طغض( ةمجمجلا لخاد طغضلا عافترا -

 .خملا <إ لصg يذلا مدلا رادقم ضفخني
ÉÑ نوهدلا تاZXتسم ̀_يغت -

c لتت تنك اذإ .مدلا™z
c ذغتلاgرولا ةXدgذغتلا( ةلما≤لا ةgرولا للاخ نم ةXد(، 

ÉÑ نوهدلا تاZXتسم دصر بج0ف
c كمد. 

Ñ§اعت تنك( ءاملا نم ̀_ثáلا دقف دق كمسج نا¢ اذإ -
c مدلا مجح ضافخنا نم(.

z™لت لAق اهتجلاعم بجg ،ة0لاتلا تلااحلا نم يا كgدل نا¢ اذإ
c 2 نفو+ورب%: 

  بلقلا لشف -
ÉÑ صقن كانه نوكg امدنع -

c لأا <إ مدلا لوصوπلشف( ةجس ÉÑ
c مدلا ةرودلاZXة( 

 )ªcفنتلا زاهجلا لشف( ةداحلا سفنتلا لØاشم-
 )مدلا مجح ضافخنا( فافجلا-
 )عµلا( تاجنشòلا -

  رطخ نم دWXي دق %2 نفو+ورب
 عµلا تا+Zن-
ÉÑ لعف در-

c صعلا زاهجلاy£c يAEΩ لدعم æÑ+غ( بلقلا تا
َ

ل
¿

Aَة
ُ

 )بلقلا ءط| ،مهَبْمُلا 
ÉÑ تا̀_غتلا-

c مدلا ة0ك0مانيدلا تا̀_ثأتلا( مسجلا ەزهجأ <إ مدلا قفدتZXتنك اذإ )يرودلا زاهجلا ¥ع ة 
Ñ§اعت

c ز نمXلتتو نزولا ةدا™z
c 2 نفو+ورب نم ة0لاع تاعرج%. 

gدارإ لا تا¢رح ثدحت نا نكمgطلأا ذخأ0س .%2 نفو+ورب عم ريدختلا ءانثا ةAءا ÉÑ
c تعلااAف0ك را gنا نكم 

.ةمزلالا تاطا0تحلاا ذاختا| نوموق0سو ريدختلا تحت يرجت yzcلا ة0حارجلا تاءارجلإا ¥ع كلذ رثؤي

ÉÑ
c |ف كانه نوكت دق ،ريدختلا دع+و ،نا0حلأا ضع_zولا مدع نم ەtc م_zÑاذهو .تلاضعلا بلصت عم ةنما 
 .ا0ئاقلت ƒcتaت فوسو .رخآ جلاع نود نáلو ềÑيحصلا ềÑسرامملا بناج نم ةAقارملا بلطتي

 نكمg نáلو ملا اذه نم دحلل c≥ضوملا ريدختلا مادختسا نكمXو .هملؤم نوكت نا نكمg %2 نفو+ورب نقح
  .ةصاخلا ةR0ناجلا ەراثا هل نوكg نا

 امامت ظقò0سyz mح Ñ™شòسملا ەرداغم| كل حمس≈ نل
z™لت نم ةÑ̀_جو ەz_ف دع| كلÑÑ_م <إ ةدوعلا ¥ع ارداق تنك اذإ

c لوفو+ورب gملا <إ بهذت لا نا بج_ÑÑنود ل 
 .قفارم

 نوق$ارملاو لافطلأا
 وأ اثيدح نيدولوملا عضرلل بò…Xلا وأ نقحلل بلحتسم لم«مغلم 20 %2 نفو+ورب مادختسا| حصني لا
 .تاونس ثلاث نع مهرامعأ لقت نيذلا لافطلأا
gلاا بج gعEc قهارملاو لافطلأل لم«غلم 20 %2 نفو+وربềÑ مهريدختل هنس 16 نع مهرامعأ لقت نيذلا 

ÉÑ
c انعلا ەدحوgت مل مادختسلاا اذه نلا ،ةزكرملا ةÕAهتملاس ت ÉÑ

c رملا نم ةعومجملا ەذهïÑ.

   %2 نفو7ور7و ىرخلأا ةRودلأا
.ىرخأ ةXودأ يأ لوانòت نأ عمزت وأ تلوانت وأ لوانòت تنك اذإ ةضرمملا وأ c<د0صلا ،كA•بط £_خأ

:ة0لاتلا ةXودلأا نم اgًأ لوانòت تنك اذإ ةضرمملا وأ ريدختلا ب0بط وأ كA•بط £_خأ ، صوصخلا هجو ¥ع
 .)لسلا - لسلا ضرمل( ềÑسàبمافXر -
 ففخXو )مونلا وأ ساعنلا وأ ءودهلا نم ةدgدش ءاخz_سا ةلاح( ةئدهتلا ¥ع ثحلل مدختس≈( ملاوزاد0م -
 .)c¥ضعلا رتوتلاو قلقلا

gأ ذخأت تنك اذإ اصاخ ارذح ذختت نا بجgلت«اض™z
c ودلأا نم ياXة0لاتلا ة:

 مادختسا| رثأتت نا نكمyzc gلا ةXودلأا| ك£_خg فوس ك| صاخلا ريدختلا ب0بط( ةق|اسلا ةXودلأا-
  )%2 نفو+ورب

ÉÑ ام| ،ىرخلأا ريدختلا ةXودأ-
c زجلاو ماعلا ريدختلا كلذ§Ω

c ضوملاو≤c تسملاوaام+ر( تاقش gءاطعا مزل 
 )ك| صاخلا ريدختلا ب0بط كلذ كل حضوي فوس .%2 نفو+ورب نم لقأ تاعرج

 )مللأا تانكسم( تانكسملا -
 )نويفلأا هئاAش وأ ل0ناتنفلا( ةZXقلا تانكسملا -
 وأ ،ءاضعلأل هملؤم تاجنشòلا جلاعل ةمدختسملا ةXودلأا( يواتبم0ساراAلا y£cصعلا زاهجلا تاطAثم -

 )نوسaكرا| ضرم وأ و+rلا
 )قلقلا جلاعل ةمدختسملا ةXودلأا( تانيXRزاgدوÑÑ_بلا-
Ñ—رم( موينÕيماسكوس -

c تلاضعلل( 
 لثم ،بلقلا تا+æÑ لدعم لثم c¥خادلا مسجلا فئاظو نم دgدعلا ¥ع رثؤت yzcلا تاردخملا -

 ềÑ+ورتلأا
  لوحáلا ¥ع يوتحت yzcلا تا+و”…ملا وأ ةXودلأا -
 )لZَ+0لا cٌِّ¥ضَعَلا نٌهَولا bcس≈ ضرم جلاعل مدختس≈ ءاود( ềÑمجò0سوينلا-
ÉÑ ضفرلا عنمل ةمدختسملا ةXودلأا( تانXروبRسول±0سلا-

c لأاو ءاضعلأا ةعارزπةجس(   
 .)ة0لقعلا تا|ارطضلاا وأ عµلا جلاعل مدختسملا ءاودلا( تXرويبلاف-

 لوحlلاو با/.لاو ماعطلا عم %2 نفو7ورب
ÉÑاعتت yzح لوحáلا لوانòت وأ ب”…m وأ لØأت لا نا بجg ،%2 نفو+ورب Eعت نا دع|

c امامت. 

 ة>ع>بطلا ةعاضرلاو لمحلا
Ñ§وكت دق كنأ| نيدقتعت ،ةعضرم وأ لاماح تنك اذإ

c ططخت وأ لاماحềÑ لطا ،لمحللy£c بط نم•Aدقت كgم 
 .ءاودلا كءاطعإ لAق ةروشملا
aA≤Ñي لا %2 نفو+ورب

c نا gعEc للaمل ام لماوحلا ءاس gكلذ نك æÑروXحضاو ل±ش∞ ا.  
gل يا نم صلختلاو ة0ع0بطلا ةعاضرلا فقو بجê£Ñ لت دع| ةعاس 24 ەدمل يدثلا نم™z

c 2 نفو+ورب%. 

 تلالآا مادختساو ةدا>قلا
.تقولا ضعAل ساعنلا| رعشm لازت لا دق لوفو+ورب دع|
 .تهتنا دق راثلآا كلت نا نم ềÑقg ¥ع نوكت yzح تلاآ وأ تاودأ يا مدختسm وأ دوقت لا 
z™لت نم ةÑ̀_جو ەz_ف دع| لÑÑ_ملا <إ ةدوعلا ¥ع ارداق تنك اذإ

c ملا <إ بهذت وأ ةرا0سلا دوقت لا ،لوفو+ورب_ÑÑل 
 .قفارم نود
ÉÑ ءدAلا كنكمyz gم نع كA•بط لاسأ

c لأا ەذهب ما0قلاπم نعو ىرخأ ەرم ةطشyz gلمعلا <إ ةدوعلا كنكم.

qع %2 نفو7ورب يوتحs( زRصلا لوف تwRمويدوصلاو ا 
gز ¥ع   %2 نفو+ورب يوتحXصلا لوف تZXدل تنا¢ اذإ .اgادوسلا لوفلا نم ة0ساسح ك§Ñ

c صلا لوف وأZXا، 
.y£cطلا جتنملا اذه مدختسm لا

gطلا جتنملا اذه يوتحy£c ع¥c هوج لاخ" يا ،لم 100 ل≤ل مويدوص )غلم 23( لوملم 1 نم لقاrXنم ا 
 ."مويدوصلا

  %2 نفو7ورب كحنم متي ف>ك .3

ÉÑ لاا %2 نفو+ورب Ecعتنل
c سملاòسانملا جلاعلا تادحو وأ تا0فشAق نم ةAم فا”⁄ا تحت وأ لAنم ”⁄ا 

.ةزكرملا ةgانعلا وأ صاخلا ريدختلا ب0بط

 ةعرجلا
ةعرجلا ب0بطلا Ecعg فوسو .ة0ندAلا ةلاحلاو مسجلا نزوو ،كرمع بسح فلتخت ةعرج Ecعت فوس
 هAقارم قrXط نع ريدختلا نم بولطملا يوتسملا قيقحتل وأ ريدختلا ¥ع ظافحلاو ءدAلل ةح0حصلا

 .)خلا ،سفنتلاو ،مدلا طغضو ،ضAنلا( ةgانع| ةZXيحلا كتاملاعو كدودر

 ة0حص هقrXط| اسفنتم ،مللأا| رعاش ̀_غ ،اناسعن وأ امئان كئاق|لإ ةفلتخملا ةXودلأا نم دgدعلا جاتحت دق
 .اهيلا جاتحت امدنعو اهيلا جاتحت yzcلا ةXودلأا ب0بطلا ررق0س .ت|اثلا مدلا طغض ¥ع ظافحلا ¥ع لمعتو

 راlYلا
ÉÑ سانلا مظعم

c لل لوفو+و£_لا غلم 2.5-1.5 هجاحá0مونلا <إ بهذت اهلعجل مسجلا نزو نم مارغول 
ÉÑ مسجلا نزو نم مارغول0ك ل≤ل لوفو+و£_لا نم غلم yz 12ح 4 مث نمو ،)ريدختلا ثاثحتسا(

c دع| ةعاسلا 
 ل≤ل لوفو+ورب غم 4.0 <إ 0.3 تاعرج ناف ،ةئدهتلل .)ريدختلا ¥ع ظافحلا( ềÑمئان مهئاق|لإ كلذ
ÉÑ مسجلا نزو نم مارغول0ك

c كت ةعاسلا™Ñ
c ەداع. 

ÉÑ ة0ص0خشòلاو ة0حارجلا تاءارجلإا للاخ ةئدهتلل
c لاAغلاềÑ رملا مظعموïÑ

c نم غلم 1-0.5 بلطتت فوس 
 نم ةئدهتلا ¥ع ظافحلا نكمXو .ةئدهتلا ءدAل قئاقد 5 <إ 1 وحنل مسجلا نزو نم مارغولá0لل لوفو+و£_لا

ïÑرملا مظعم بلطت•س .ةئدهتلا نم بولطملا يوتسملا <إ %2 نفو+ورب خض ةرياعم للاخ
c 1.5-4.5 غلم 

ÉÑ مسجلا نزو نم مارغول0ك ل≤ل لوفو+ورب
c و .ةعاسلاXلا لام±تسا نكمò…X20-10 ةدحاو ةعرج ءاطع›ب ب 

 كانه تنا¢ اذإ )بò…Xلا وأ نقحلل بلحتسم لم«مغلم 20 %2 نفو+ورب لم 1 – 0.5( لوفو+ورب غلم
ÉÑ ةعX⁄ ةداXز <إ هجاح

c ريدختلا قمع. 

ïÑرملل ةئدهتلا ̀_فوتل
c ت نيذلاWXاماع 16 نع مهرامعأ د ÉÑ

c اعرلا فورظgدعت مت•س ،ةزكرملا ةgةعرجلا ل 
 تلادعم عم رمتسملا خضلا قrXط نع ة0ضرملا ةئدهتلا ققحتي ام ەداعو .ةئدهتلل بولطملا قمعلل اقفو
ÉÑ ءاطعإ

c مسجلا نزو نم مارغول0ك ل≤ل غلم 4.0 <إ 0.3 قاطن ÉÑ
c أ خض تلادعم| حصني لا .ةعاسلاfl_£ نم 

.ةدحاولا ةعاسلل مسجلا نزو ولá0لل لوفو+ورب غلم 4.0

'~رملاو نونسملا
 ءافعضلا )

ïÑرملاو نونسملا جاتحg دق
c لقا تاعرج <إ ءافعضلا.

'& مادختسلاا
 تاونس ثلاث نع م$رامعأ زواجتت نيذلا 'ÅÇق$ارملاو لافطلأا )

ÉÑ %2 نفو+ورب مادختسا| حصني لا
c تاونس ثلاث نع مهرامعأ لقت نيذلا لافطلأا.

aA≤Ñي
c دعتgمسجلا نزو وأ«و نسلل اقفو ةعرجلا ل.  

ïÑرملا مظعم
c ت نيذلاWXتاونس 8 ¥ع مهرامعأ د gاوح <إ نوجاتح>c 2.5 نفو+ورب مسجلا نزو غل¢«غلم 

ÉÑو .)ريدختلا ثاثحتسا( مونلا <إ نوبهذg مهلعجل 2%
c ت نيذلا ام0س لاو ،انس رغصلأا لافطلأا_zحوا 

 .)مسجلا نزو غك«غلم c )2.5-4¥عأ تاعرجلا تاAلطتم نوكت دق ،تاونس ثلاثو دحاو رهش ềÑب مهرامعأ
ÉÑ تلادعملا

c رملا ريدختلا ققحت ام ەداع ةعاس«غك«مغلم 15-9 نم دودحïÑ
c مئان مهئاق|لإềÑ )ظافحلا 

ÉÑو .)ريدختلا ¥ع
c عا تاعرجلا نم تاجا0تحلاا نوكت دق ،انس رغصلأا لافطلأا¥c. 

ÉÑ ة0ص0خشòلاو ة0حارجلا تاءارجلإا للاخ ةئدهتلل
c أ لافطلأاfl_„ مظعم ،رمعلا نم تاونس ثلاث نم 

ïÑرملا
c وأ نقحلل بلحتسم لم«مغلم 20 %2 نفو+ورب نم مسجلا نزو غك«غلم 2-1 بلطتت لافطلأا 

 يوتسملا <إ %2 نفو+ورب خض ةرياعم للاخ نم ةئدهتلا ¥ع ظافحلا نكمXو .ةئدهتلا ءدAل خضلا
ïÑرملا مظعم جاتحXو .ةئدهتلا نم بولطملا

c و .ةعاس«غل¢«غلم 9- 1.5 لوفو+ورب <إXل0م±ت نكم 
ÉÑ ةعX⁄ ةداXز <إ هجاح كانه تنا¢ اذإ مسجلا نزو نم غك«غم 1 <إ لصت ةدحاو ةعرج ءاطع›ب بò…Xلا

c 
 .ةئدهتلا قمع

gلاا بج gعEc قهارملاو لافطلأل خضلا وأ نقحلل بلحتسم لم«مغلم 20 %2 نفو+وربềÑ لقت نيذلا 
ÉÑ مهتئدهتل هنس 16 نع مهرامعأ

c انعلا ەدحوgت مل مادختسلاا اذه نلا ،ةزكرملا ةÕAهتملاس ت ÉÑ
c ەذه 

.ïÑرملا نم ةعومجملا

 ءاطعلإا هقÜRط
ÉÑ كل Eعg ام ەداعو ،يدXرولا مادختسلال وه %2 نفو+ورب

c رهظ gوأ كد ÉÑ
c دعاسلا. gاصخلأ نكم§Ω

c 
ÉÑ %2 نفو+ورب خض مت•س .)قيقد ò0‰cسلا| بوبنأ( لاوينا¢ وأ ەربا مدختس≈ أ كgدل ريدختلا

c رولاXاما د gودXا 
  .ة0ئا+rهك تاخضم ةطساوبوأ

XaA≤Ñو .مدختسم ̀_غ بلحتسم يا لهاجت بجg .طقف يدرفلا مادختسلال %2 نفو+ورب
c ت ناrةوبعلا ج 

aA≤Ñي لا بلحتسملا جر دع| ềÑتقAط ةXؤر نكمg نا¢ اذإ اهمادختسا لAق
c همادختسا. mحتسملا مدختسµÑتا 

 .ةفلاتلا ̀_غ تاXواحلاو طقف ةسπاجتملا

aA≤Ñي ،مادختسلاا لAق
c اطملا ءاشغلا ف0ظنتÊc |لا ذاذر مادختساáلا نم هحسم وأ لوحáلوح. 

 جلاعلا ەدم
  ماgأ 7 نم „_flلأ %2 نفو+ورب Eعg نا بجg لا ،ةئدهتلل مدختس≈ امدنع

 بجq امم àâäأ لوفو7ورب ت>قلت اذإ
z™لتت نا كل نمض0س كA•بط

c سانملا ة0م≤لاAلا تاءارجلإلو كل لوفو+ورب نم ةyzc اهب رمت. 
z™لتت لا تنك اذ¶و ،ةفلتخم تاعرج مهفلاتخا ¥ع سانلا جاتحg دق ،كلذ عمو

c لا| ة0فا≤لا ة0م≤لاaسAكل ة، 
 .فا¢ ل±ش∞ ناموعدم سفنتلاو بلقلا نأ نم دflأتلل ̀_بادت ذاختلا ك| صاخلا ريدختلا ب0بط جاتحg دق
ÉÑ بÈسلا وه اذهو

c عت لا ةردخملا ̀_قاقعلا ناE طأ ةطساوب لااAردم ءا+ềÑ اعر وأ ريدختلا ¥عgرملا ةïÑ
c ÉÑ

c 
 .ةزكرملا ةgانعلا ماسقأ

.c<د0صلا وأ كA•بط لاسأ ،ءاودلا اذه مادختسا لوح ىرخأ ةلئسأ يا كgدل نا¢ اذإ

 ةلمتحملا ة>åناجلا راثلآا .4

  .اهيلع لصحg لا عيمجلا نا نم مغرلا ¥ع ،هR0ناج راثا بÈس≈ نا نكمg ءاودلا اذه ،ةXودلأا ل¢ لثم

çéلا ة>åناجلا راثلآا
( qريدختلا ءانثا ثدحت نا نكم 

gناجلا راثلآا ثدحت نا نكمR0وأ اناسعن نوكت امدنع وأ كل هنقحلا ءاطعإ متي امن•ب( ريدختلا ءانثا ة0لاتلا ة 
.بسانملا جلاعلا ك0طع0س كA•بط ،كلذ ثدح اذإ ەذه نع ثحA•س كA•بط .)امئان

'& 1 نم àâäأ sع رثؤي دق( ادج عئاش
 )صاخشأ 10 )

ÉÑ مللأا| روعش•
c نقحلا عقوم )ÉÑ

c حềÑ ق ،نقحلا كءاطعإAوفغت نا ل(.

'& V 1إ لصq ام sع رثؤت دق( عئاش
 )اصخش 10 )

 ةعX⁄ وأ ةئيط| بلقلا تاضAن •
 مدلا طغض ضافخنا•
ÉÑ تا̀_غتلا•

c سفنتلا فقوت ،سفنتلا لدعم ضافخنا( ك| صاخلا سفنتلا طمن( 
•
 )ظقò0سm امدنع اضgأ ثدحg دق( لاعسلا •

 
'& V 1إ لصq ام sع رثؤت دق( عئاش âÇغ

  )صخش 100 )
ÉÑ مدلا تاطلج وأ رارمحاو مروت  •

c رولاXع د¥c نقحلا عقوم لوط. 

'& V 1إ لصq ام sع رثؤت دق( ردان
  )صخش 1,000 )

ÉÑ زهلاو شاعترلاا •
c لا وأ ،كمسجòدق( تاجنش gأ ثدحgامدنع اض mسò0ظق(.

'& V 1إ لصq ام sع رثؤت دق( ادج ردان
  )صخش 10000 )

ÉÑ ة+Zعص بÈسyzc mلا ة̀_طخلا ة0سسحتلا لعفلا دودر •
c نخاسلا دروتلا ,دلجلا رارمحا مروت ,سفنتلا

ÉÑ لئاوسلا ءانب•
c تئرلاềÑ لاyzc gدق( ةدش∞ ثهلت كلعجت نا نكم gأ ثدحgامدنع اض mسò0ظق( 

ÉÑ يداع ̀_غ نول•
c دق( لوبلا gأ ثدحgسلاا دنع اضò0ظاق(. 

 )ةرفوتملا تامولعملا نم راركتلا ريدقت نكمq لا( فورعم âÇغ
 ةgدارإلالا تا¢رحلا •
ÉÑ داح لعف در •

c لااو دلجلاπرولا بناج| أطخلا| ءاطعإ دع| هجسXد. 
ÉÑ ملؤم دملأا لZXط باصتنا•

c نا0حلأا نم ̀_ثك )Priapism(.

çéلا ة>åناجلا راثلآا
( qثدحت نا نكم õريدختلا دع 

.)ظقò0سm نا دع| وأ ظقò0سm امدنع( ريدختلا دع| ثدحت نا نكمg ة0لاتلا ةR0ناجلا راثلآا

'& V 1إ لصq ام )sع رثؤت دق( عئاش
 )اصخش 10 )

 عادص •
z™لا ، )نا0ثغلا( ضرملا| روعشلا •

cء.
 .لاعس•

'& V 1إ لصq ام )sع رثؤت دق( ردان
 )صخش 1,000 )

 د£_لا| ساسحلأاو ةرrXعشقلاو ، ةخودلا •
y£cصعلا جيهتلا •

'& V 1إ لصq ام )sع رثؤت دق( ادج ردان
 )صخش 10,000 )

ÉÑاعت ، اذه ثدح امدنع( ة0لمعلا دع| tcولا نع با0غلا •
c رملاïÑ

c اشم نودØل( 
)ه0بRس ةقلاع رهظت نا نكمg لا( ةدgدشلا ةدعملا ملاا بÈس≈ يذلا ساrXكنبلا باهتلا •
 ةحارجلا دع| bحلا•

 )ةرفوتملا تامولعملا نم راركتلا ريدقت نكمq لا( فورعم âÇغ
 ةجهبلا| روعشلا•

 ة0سaجلا ةراثلإا| روعشلا•
 بلقلا تا+æÑ ماظتنا مدع •
ÉÑ تا̀_غت•

c اداغورب تا̀_يغت( بلقلا ط0طخت( 
ÉÑ ةداXز•

c لا مجحáAد 
 يول¢ لشف •
 مويساتوبلا تاZXتسم عافتراو ، كمد هضومح ةداXزو ، )تادrُّ+َ0َْلا لُلاَحِنْا( تلاضعلا اgلاخ للحت•

ÉÑ نوهدلاو
c بلقلا لشفو ، كمد 

 .ềÑيحصلا ềÑسرامملا لAق نم كلذ مظعمو ، تاردخملا Êcاعت•
ÉÑ ملؤم دملأا لZXط باصتنا•

c نا0حلأا نم ̀_ثك )Priapism(. 
•
ÉÑ مللأا نم دحلل مدختس≈ c≥ضوم ردخم وهو( ềÑكود0للا عم كاz_شلاا|   %2 نفو+ورب Eعg امدنع

c عقوم 
 :اردان ةR0ناجلا راثلآا ضع| ثدحت دق ، )نقحلا
 راود -
- Éz

cء 
 ساعن-
- mتاجنش 
ÉÑ ؤطاAت-

c لدعم æÑ+نلا ءط|( بلقلا تاAض( 
 )بلقلا ماظتنا مدع( ةمظتنم ̀_غ بلق تاضAن-
 همدص-

 ة>åناجلا راثلآا نع غلاõلإا
ÉÑ
c ناجلا راثلآا نم يأ| ة|اصلإا ةلاحR0سا نم د|لا ،ةòد0صلا وأ ب0بطلا ةراش>c و .ةضرمملا وأıيأ كلذ لمش 
ÉÑ ةجردمُ ̀_غ نوكت دق ةلمتحم ةR0ناج راثآ

c لا ەذهa…”ام¢ .ة0لخادلا ة gأ كنكمgاض
Ç

 ةR0ناجلا راثلآا نع غلا|لإا 
 ةدعاسملا م±نكمg ،ةR0ناجلا راثلآا ەذه نع غلا|لإا للاخ نمو .)ەاندأ ةحضوملا ل0صافتلا رظنأ( ”⁄اAم ل±ش∞

ÉÑ
c م ̀_فوتWXءاودلا اذه ةملاس ىدم لوح تامولعملا نم د. 

 :ة>åناج راثآ يأ نع غلاõلإل
 :ةqدوعسلا ة>Ü7علا ةlلمملا •

'çطولا زكرملا
 :NPC ةَّ>ئاودلا ةملاسلاو ةظق>لل )

 ةr+0علا ةáلمملا| "ءاودلاو ءاذغلل ةماعلا ةئيهلا" تلااصتا زكرم -
 .19999 :ةgدوعسلا
Ñ§وá_zللإا دX£_لا -

c: pc.drug@sfda.gov.san
Ñ§وá_zللإا عقوملا -

c: https://ade.sfda.gov.sa/

 :ةدحتملا ة>Ü7علا تاراملإا•
 :ة>بطلا ةزهجلأاو ةَّ>ئاودلا ةملاسلاو ةظق>لا مسق
 .1853 :مقر دrXب قودنص -
 .80011111 :فتاهلا -
Ñ§وá_zللإا دX£_لا -

c: pv@mohap.gov.ae
 ̀_قاقعلاو ةXودلأا مسق
 ةدحتملا ةr+0علا تاراملإا – c£§د – عمتجملا ةgاقوو ةحصلا ةرازو

:ىرخلأا )®ß>لخلا نواعتلا سلجم لود•
 .ة0نعملاو ةصتخمُلا تاهجلا عم لصُاوتلا £—ريُ

ÉÑ ةدعاسملا كنكمg ةR0ناجلا راثلآا نع غلا|لإا قrXط نع
c ملا ̀_فوتWXاذه هملاس نع تامولعملا نم د 

 .ءاودلا

    %2 نفو7ورب نR™خت ة>ف>ك .5

 .لافطلأا لوانتمو ىأرم نع اد0ع| ءاودلا اذهب ظفتحأ

 ̀_شıو .EXP دع| قصلملا ¥ع دري يذلاو نوترáلا c¥ع روكذملا ءاهتنلاا خــــXرات دع| ءاودلا اذه مدختسm لا
 رهشلا كلذ نم ̀_خلأا مويلا <إ ءاهتنلاا خــــXرات

 .ةZXئم هجرد 25 قوف نزخت لا
 .دمجت لا

.روفلا ¥ع مدختسm نا بجy£c gطلا جتنملا اذهل حتف لوأ دع|
aA≤Ñي

c ةروراقلا وأ هلوبملأا حاتتفا نم ةعاس 12 دع| ففخملا ̀_غ %2 نفو+و£_لل ءاطعلإا ةزهجأ ̀_يغت. 

 ة0ف0ك ك| صاخلا c<د0صلا لاسأ .ة0لÑÑ_ملا تاgافنلا وأ ةمداعلا ەا0ملا قrXط نع ءاود يا نم صلختت لا
 .ةئ•بلا ةgامح ¥ع ̀_بادتلا ەذه دعاسòس .اهمدختسm دعت مل yzcلا ةXودلأا نم صلختلا

 تامولعملا نم ا$âÇغو ةوبعلا تاwRتحم .6

 لمKغلم 20 %2 نفو7ورب ه>لع يوتحq ام

 .لوفو+ورب c) ةلاعفلا ةداملا-

 .لوفو+ورب غلم 20 ¥ع يوتحg بلحتسم لم ل¢
 .لوفو+ورب غلم 400 ¥ع يوتحت لم 20 ةروراق ل¢
 .لوفو+و£_لا نم غلم 1000 ¥ع لم 50 ةروراق ل¢ يوتحت
 .لوفو+و£_لا نم غلم 2000 ¥ع لم 100 ةروراق ل¢ يوتحت

 تافسوف ،ةطسوتم هلسلس تاذ ة0ثلاثلا نوهدلا ،رركملا اZXصلا لوف تXز c) ىرخلأا تانوكملا-
z™نملا ض0بلا

c، لجلاàنقحلل ءام ،مويدوصلا د0سكورد0ه ،ك0يلولاا ضماح ،لو̀_س. 

  ةوبعلا تاwRتحم )≠امو   %2 نفو7ورب ودYي ف>ك

ÉÑ تXز بلحتسم وه %2 نفو+ورب
c لا وأ نقحلل ض0بأ ءاملاò…Xب.  

ÉÑ رفوتي %2 نفو+ورب
c دع ه0جاجز تلاوبمأgراوق وأ نوللا ةمXقلغلا ةم±حم ة0جاجزلا تان•نقلاو .ه0جاجز ر 

 .طاطملا|

 :ةوبعلا مجح
 لم 20 بلحتسمل ه0جاجز رXراوق 10 يوتحت تاوبع
  لم 50 بلحتسمل ەدحاو ه0جاجز ةروراق يوتحت تاوبع
 لم 50 بلحتسمل ه0جاجز رXراوق 10 يوتحت تاوبع
  لم 50 بلحتسمل ه0جاجز رXراوق 15 يوتحت تاوبع
 لم 100 بلحتسمل ه0جاجز ةروراق 10 ¥ع يوتحت تاوبع

 تاوبعلا ماجحأ عيمج قZXسm متي لا دق

 قwRسQلا قح كلام ةك/.لا

 شmإ c£§ مإ c£— دنلاشXòود c£§ا¢ سويrXWXaف
 ا0ناملا « ه . د .ف غروبموه دا| 61346-د

'& ەرم رخآ ة/.-لا ەذ$ تحقن دقو
( 08»2021

 ءاود و! اذ!
 كتحص 5ع رثؤي يذلا جتنملا وه ءاودلا -
 كضرعE تامCلعتلل افلاخ ه>لاهتساو
 .رطخلل
 مادختسلاا هقSTطو ،بCبطلا هفصو هقدM عبتا -
 كل ف[ يذلا \]دCصلا تامCلعتو اهيلع صوصنملا
 .ءاودلا
bc ءاàخلا مه \]دCصلاو بCبطلا -

 ەدئاوفو ،ءاودلا \
 .ەرطاخمو
.كسفن ءاقلت نم كل ةددحملا جلاعلا ةدم عطقت لا -
 .كtuبط ەراشrسا نود ةCبطلا ةفصولا سفن رركت لا -
 .لافطلأا لوانتم نع ادCعM ةTودلأا عيمج 5ع ظفاح -




